PFA-17

Issued: May, 1985

- DESA

'INTERNATIONAL

e )
PORTABLE FORCED AIR DESA
HEATER C100D
lllustrated Parts List
e J
IMPORTANT 0O NOTUSEKEYNUMBERS WHEN ORDERING SERVICE PARTS. ALWAYS ORDER COMPONENTS
BY PART NUMBER AND DESCRIPTION INCLUDE MODEL AND SERIAL NUMBERS
KEY W(EY
NO. PART NO. PART DESCRIPTION Qry. ' NO. PART NO. DESCRIPTION Qry.
1 079468-01BJ | Upper Shell 1 15 M51114-01 FanGuard 1
2 M15823-27 Screw (10-16x 1/2) 6 16 M16697-02 Transformer 1
3 M51075-01 Combustion Chamber Assembly 1 17 M11084-27 Screw (10-16x1/2) 2
4 M16660 Bracket, Photoceli 1 18 M51345-01 FuelLine, Upper 1
. 5 M10908-2 Screw (6-32x 3/8) 2 19 M51150-01 | Fuel Filter 1
6 M16656-10 Photoceli Assembly 1 20 M51151-01 Fuel Line Tube, Lower 1
7 Bumer Head Assembly 1 21 M10990-3 Rubber Bushing 1
7-1 M51120-01 Nozzle 1 22 M50814-06 "Airine 1
7-2 M10659-1 Washer, Nozzle 2 23 079459-01BJ | Lower Shell 1.
7-3 M10809-1 Spring, Nozzle 1 24 M30865-02 Bushing 1
7-4 Ma882 Sleeve, Nozzle 1 25 M30865-02 Bushing 1
7-5 M50924-03 Body, Bumer Head 1 26 M30865-02 Bushing 1
7-6 M50820-02 Fitting, Barb 2 27 M50104-02 Bushing 1
7-7 M10962-2 Spark Plug 1 28 M11084-26 Screw (12-14x1/2) 6
8 M11084-27 Screw (10-16x3/8) 3 29 M11271-8 ClipNut 6
9 M51153-01 Fan 1 30 M15823-37 Screw (Grounding, 8-18 x 1/4) 1
10 Motor and Pump Assembly 1 31 M51115-01AA | Fuel Tank 1
10-1 M51131-01 Motor (Split Single Phase) 1 32 M51027-068 Cgp. Fuel (Includes gasket) 1
10-2 M8645 Pump Body 1 33 M51122-01 Support PCB 1
10-3 FHPF34C Screw (10-32x1/2) 2 34 M50671-02 Controf, Flame Out PCB 1
10-4 M22009 Insert, Rotor 1 35 M51157-01 NutHex 12mm 1
10-5 M22456-1 Rotor, Pump 1 36 M11143-1 Bushing, Strain Relief 1
10-6 M50545 Cover, Pump End 1 37 M10813-84 Cord, Power 1
10-7 M12179 Filter, Intake 1 38 M51077-01AA | Cover, Side 1
10-8 M16545 Cover, End Filter 1 :
10-9 M8940 Ball, Steel 1/4 Dia. 1 i_PARTS AVAILABLE - NOT SHOWN
10-11 M27694 Screw, Adjusting 1 M19294 Wheels 2
10-12 M22997 Plug 1 M51015-01 Axle 1
10-13 M12461-31 Screw (10-32x 1) 10 M12342-3 Frame Support Wheel 1
10-14 M12244-1 Filter, Output 1 HA2203 Handle 1
10-15 M11637 Filter, Lint 1 M12345-33 Mounting Screws-Wheel Support{ 8
10-16 M50820-02 | Fitting, Barb 1 M28526 NutCap 2
10-17 M8643 Blade 4 NTC-3C Nut, Hex Lock 10-24 8
1 M50631 Rubber Bumper 2
12 M51074-01 Motor Mounting Bracket 1 + OPTIONAL ACCESSORIES
13 M11084-27 Screw (10-16x 3/8) 2
L NTC-4C Hex Lock Nut 2 Ltatz00 | Thermostat




oot ] I sdwy Bupeis
papuswwossy 10N ON 1nQq S'G {uny _mEhoz Buung) mmﬁoa&..ﬂ.,.
00°5S ('sq7 "xosddy) jong noyum "ZH09 021 " sjuswainbay ouoe|g -

00'¥9 ('sq "xoiddy) wbiap Suiddiys $2°0 INOH Jed "[eD "§'n "xoiddy ‘uondwnsuo) jeny

00y ainssald duwing iy 006 suojen ‘SN ‘Aloede) yue] [ony

€/2 (N4D) Indino iy IO [8ny | # 10 BUBS0ION a4

0SvE WdH 1010 000001 (inoH sod NLE) Buney 1NdLNO

aoord aooLd

SNOILVYIId103dS

M3IA G3001dX3 HALVIH

AT1EWIASSY dVv3H Y3Ndngd

@

ATENZISSY IOVHOVd HOLOW

NIl




